PART NUMBER 10003R7

~N°‘““D = B’Esr

LES & TILT 5\‘“’

PARTS LIST

ELECTRIC MODULAR SKILLETS

MODELS: ACELTS-30
ACELTS-40

Accuz 'emp

ACCUTEMP PRODUCTS, INC.
8415 North Clinton Park Dr. - Fort Wayne, IN -
46825 800 210-5907 Office - 260 493-0415 Fax
www.accutemp.net

2011-12-08



PARTS LIST, ELECTRIC MODULAR SKILLETS, MODELS ACELTS-30, ACELTS-40

FIGURE 1

5377R2

2011-12-08

PART NUMBER 10003R7



PARTS LIST, ELECTRIC MODULAR SKILLETS, MODELS ACELTS-30, ACELTS-40

L N S == S Y
> W NN B O

*x 15.

*x 16.

17.

© © N o g M w DD

PART NO.

7380-1
5877-1

3704-1

5417-1

5418-1
S08N-832-316
5419-1
M33S-1024-38
5416-1

9:3213

5415-1

8068-1
4874-1
4-70EU
4188-1
4-NG41
4916-1
4-NF41
4-33TB
4980-030
4-33TB
4980-036
4-33ES

PART NUMBER 10003R7

DESCRIPTION

Pour Strainer

Tilt Bracket

Bushing

Actuator Rod

Actuator Arm

Set Screw #8-32 UNC x 3/16
Spring 1/2 O.D.

Truss Screw #10-24 UNC x 3/8
Switch Bracket

Limit Switch

Actuator Mounting Bracket
Component Board

High-Limit Thermostat

Ground Lug

Earth ID Tag

Contactor (220/380, 240/415V)
Contactor (208, 220, 240V)
Contactor (380, 415, 480, 600V)
Terminal Block Section (208V to 600V)
Terminal Block Rail

Terminal Block Section (220/380, 240/415V)
Terminal Block Rail

End Section

FIGURE 1

QUANTITY
30 40

P R N P W R R R P RPN P P P RPN P P P P NDDNDPR
P RPN P W R P R R PP WL P P RPN PP P P NDDNDR

2011-12-08


http://www.partstown.com/accutemp/ACC9-3213?pt-manual=ACC-ACELTS-30_pm.pdf

PARTS LIST, ELECTRIC MODULAR SKILLETS, MODELS ACELTS-30, ACELTS-40

ITEM PART NO. DESCRIPTION QUANTITY
30 40
18. 9017-5 Gear Clamp 1 1
* 19. 9-3324 Capacitor (220V) 1 1
9-3327 Capacitor (120V)
20. 2527-1 Control Panel 1
2609-1 Control Panel 1
21. 9-3344 Decal - Control Panel 1
9-3345 Decal - Control Panel 1
22. 4-PLO7-1 Pilot Light - Red 1 1
23. 4-TH47 Thermostat - Operating 1 1
*x 24. 4736-1 Dial (F) 1 1
4737-1 Dial (C) 1 1
25. 4-TBOS Bezel 1 1
26. 9111-1 Tilt Switch 1 1
27. 5400-1 Motor Actuator Shield 1 1
xk 28. 5525-1 Ball Drive Actuator Assembly, 220V, 1 1
(Includes items 27, 32, 33)
5526-1 Ball Drive Actuator Assembly, 120V 1 1
(380, 415, 480, 600V, Includes items 27, 32,
33)
29. 3733-1 Lower Pin 1 1
30. 5329-4 Cotter Pin 1/8 x 1" 2 2
31. 9078-2 Washer, 7/16" 1D x 1" OD 2 2
*x 32. 9-3326 Motor, 220V 1 1
9-3329 Motor, 120V (380, 415, 480, 600V) 1 1
33. 4267-1 Motor Cover 1 1
34. 1-R350 Retaining Ring 2 2

PART NUMBER 10003R7 4 2011-12-08



PARTS LIST, ELECTRIC MODULAR SKILLETS, MODELS ACELTS-30, ACELTS-40

36.
37.
38.
39.
40.
41.
42.
43.
44.
45.

46.

47.
48.

49.
50.
51.
52.
53.
54.

** 55.

PART NO.

9-3036
5-FS64
8-1308
8-2029
8-2035L
5428-1
5430-1
8-2026
5429-1
8-2021
2604-1
2655-1
1-56S6

3699-2
8063-1
8065-1
M50S-3816-1
SO5N-38
MO0C-3816-2
FO1N-38
1-79CO0
8066-1
8067-1
7386-2

PART NUMBER 10003R7

DESCRIPTION

Yoke Pin
Adjustable Feet
Flanged Adjustable Feet
Lock Pin

End Lock Plate
Stationary Disc
Core

Spring

Rotary Disc
End Stop Plate
Rear Cover
Rear Cover

Machine Screw, 1/4-20 x 3/4,
Stainless Steel

Hinge Support Assembly
Yoke Assembly
Yoke Assembly

Hex HD. Screw, 3/8-16 UNC x 1 Lg.

Split Lock Washer, 3/8
Stud, 3/8 UNC x 2

Flat Washer, 3/8

Hex Nut, 3/8

Element Cover
Element Cover

Skillet Cover with Vent

QUANTITY
30 40
1 1
2 2
2 2
2 2
2 2
2 2
2 2
2 2
2 2
2 2
1
1
8 8
2 2
1
1
2 2
2 2
6 6
6 6
12 12
1
1
1

2011-12-08



PARTS LIST, ELECTRIC MODULAR SKILLETS, MODELS ACELTS-30, ACELTS-40

** 55.
56.
57.
58.
59.
60.
61.
62.
63.
64.
65.
66.
67.

68.

69.
70.
71.
72.
73.
74.
74.

PART NO.

7387-2
4139-1
4355-1
5817-1
9248-1
4354-1
FO5N-14
1-55S3

M68P-1213-1

S01X-12
S01X-38

M68P-3816-1

8061-1
8061-2
8054-1
8054-2
5952-1
1-69CO0
FO01C-38
9063-1
3599-1
7545-208
7545-220
7545-240

PART NUMBER 10003R7

DESCRIPTION

Skillet Cover with Vent

Steam Vent Cover

Swivel Spacer, Vent Cover

Arm, Vent Cover

Phenolic Knob

Swivel Base, Vent Cover

Flat Washer, 1/4

Hex Hd. Screw, 1/4-20 UNC x 3/8 Lg.
Socket HD. Screw, 1/2 -13 UNC x 1
Split Lock Washer, 1/2

Split Lock Washer, 3/8

Socket Hd. Screw, 3/8 - 16 UNC x 1 Lg.
Terminal Enclosure Cover

Terminal Enclosure Cover

Terminal Enclosure Box

Terminal Enclosure Box

Clamp

Hex Nut, 5/16 - 18 UNC

Flat Washer, 3/8

Disc Springs

Element Block Spacer

Element Assembly, 208V, 6 kW
Element Assembly, 220/380, 6 kW
Element Assembly, 240/415V, 6 kW

QUANTITY
30 40
1
1 1
1 1
1 1
1 1
1 1
1 1
1 1
2 2
2 2
4 4
4 4
1
1
1
1
1 1
64 80
64 80
64 80
32 40
2
2
2
2011-12-08



PARTS LIST, ELECTRIC MODULAR SKILLETS, MODELS ACELTS-30, ACELTS-40

ITEM

74.
* 75.
* 76.
* 77.
* 78.
* 79.
* 80.

PART NO.

7545-277
7545-347
7547-208
7547-220
7547-240
7547-277
7547-347
3895-1

9112-1

9112-2

5512-1
4298-500

4294-500
9092-3
9001-4
9001-2

9068-1
9002-1
9002-1

*  NOT SHOWN.

** SELECT AS REQUIRED.

PART NUMBER 10003R7

DESCRIPTION

Element Assembly, 480 (277V), 6 kW
Element Assembly, 600V (347V), 6 kW
Element Assembly, 208V, 6 kW
Element Assembly, 220/380, 6 kW
Element Assembly, 240/415V, 6 kW
Element Assembly, 480 (277V), 6 kW
Element Assembly, 600V (347V), 6 kW
Faucet Bracket, Optional

Silicone Foam Tape, 45 Lg.

(For control panel sealing)

Silicone Foam Tape, 57 Lg.

(For Control Panel Sealing)

Inlet Grill Cover, Control Box

Transformer, 380/415V - 240V, 50/60 Hz,

500 VA

Transformer, 480-240V, 50/60 Hz, 500VA
Fuse, Glass, 3 Amp. 250V (208, 220, 240V)

Fuse, 3 Amp. 600V (380, 415, 480V)

Fuse, 1/2 Amp. 600V (380/220V, 415/240,

480/277V)
Fuse Holder (208, 220, 240V)
Fuse Holder (380, 415, 480V)

Fuse Holder (380/220V, 415/240V,
480/277V)

QUANTITY

30 40
2
2

3

3

3

3

3
1 1
1

1
1 1
1 1
1 1
2 2
2 2
2 2
2 2
2 2
2 2

2011-12-08



